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Normative foundations :
CSN EN 1063 (2000): Glass in building - building - Security glazing — Testing and
classification of resistance against bullet attack

Sampling :

To the bullet-resistance test were supplied following test specimens with dimensions
550x550 mm:

3 pes. float glass 10 mm + 1,14 mm PVB + float glass 10 mm + 1,14 mm PVB + float
glass 10 mm + 1,14 mm PVB + float glass 10 mm + 1,14 mm PVB + float glass 8 mm

Notes:
- composition is given from external (attacked) to internal surface
- total measured thickness 52,0 to 52,5 mm

Metrological provision of tests :

Calibrated measuring gauges were used to the testing. Bullet velocity was
measured by the calibrated optical gates BMC-17.

Test was carried out using of rifle 7,62x51 mm. Used ammunition: Sellier&Bellot
7,62x51 mm FJ/PB/SC, bullet mass 9,55 g.

Test results :

Bullet resistance (C‘SN EN 1063) Class : BR6

specimen | shot | bullet velocity state after shot
No. No. (m/s)

1 837.5 no penetration, splinters

1 2 829,1 no penetration, splinters
3 827.8 no penetration, splinters
1 8223 no penetration, splinters

2 2 840,3 no penetration, splinters
3 825,0 no penetration, splinters
1 833.3 no penetration, splinters

3 2 821,0 no penetration, splinters
3 831,9 no penetration, splinters /.

Classification: EN 1063 BR6-S
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Statement : Test results, given in this report, apply only to the tested items and do not
replace other documents, e.g. administrative character, issued by other bodies, according to
particular regulations. The official version is in the Czech language.

Distribution list :
2 x MERVA CAM Ltd. Sti.
1 x IKATES, s.r.o. (archive)
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